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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2A0OM3-P73

1. Bandwidth
1.1 OBW

1.1.1 Test Result

TX Frequency 99% Occupied Bandwidth (MHz) e
Mode Type _ (MHz) ANT Result Limit Vet

2402 1 1.028 / Pass

1M SISO 2440 1 1.027 / Pass
2480 1 1.027 / Pass

2402 1 2.046 / Pass

2M SISO 2440 1 2.046 / Pass
2480 1 2.044 / Pass

Page 2/ 28



Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

1.1.2 Test Graph
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Annex for BLE

FCCID: 2AOM3-P73

Test Report No.:CTL2403293042-WF02
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2A0OM3-P73

1.2 6dB BW
1.2.1 Test Result
TX Frequency 6dB Bandwidth (MHz) -
Mode Type (MHz) NT Result Limit ferict
2402 1 0.661 >=0.5 Pass
M SISO 2440 1 0.661 >=0.5 Pass
2480 1 0.662 >=0.5 Pass
2402 1 1.140 >=0.5 Pass
2M SISO 2440 1 1.146 >=0.5 Pass
2480 1 1.144 >=0.5 Pass
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

1.2.2 Test Graph
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Annex for BLE

FCCID: 2AOM3-P73

Test Report No.:CTL2403293042-WF02
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Annex for BLE

FCCID: 2AOM3-P73

Test Report No.:CTL2403293042-WF02

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2A0OM3-P73

2. Maximum Conducted Output Power
2.1 Power

2.1.1 Test Result

TX Frequenc Maximum Peak Conducted Output Power (dBm) .
Mode Type (lsle) / ANTL Limit e rdlict

2402 2.34 <=30 Pass

M SISO 2440 2.50 <=30 Pass
2480 2.21 <=30 Pass

2402 2.39 <=30 Pass

2M SISO 2440 2.63 <=30 Pass
2480 2.36 <=30 Pass

Notel: Antenna Gain: Antl: 2.13dBi;
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Annex for BLE

FCCID: 2AOM3-P73

2.1.2 Test Graph

Test Report No.:CTL2403293042-WF02
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2A0OM3-P73

3. Maximum Power Spectral Density

3.1 PSD
3.1.1 Test Result
X Frequenc Maximum PSD (dBm/3kHz) y
Mode Type (lsle) / ANT1 Limit perdict
2402 -13.79 <=8 Pass
M SISO 2440 -13.22 <=8 Pass
2480 -13.71 <=8 Pass
2402 -15.75 <=8 Pass
2M SISO 2440 -15.78 <=8 Pass
2480 -16.30 <=8 Pass
Notel: Antenna Gain: Antl: 2.13dBi;
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

3.1.2 Test Graph
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Annex for BLE

Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73
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Ant: Ant1
CENT: 2440 MHz
S%an 1.719 MHz
RBW: 3 kHz
U VBW: 10 kHz
Detector: Peak
TraceType: MAX Hold
H AverageCount: 1
204 SweepPoint: 1001
SweepTime: 181.27 ms
Sweep: Continue
AverageType: RMS
_30 4
';AEZI(L‘?ZEQ 903 MH.
. z
— 401 -15.78 dBm
E
[ad]
e
~ -50
[
>
s
_60 4
_70 4
_80 4
_90 4
; | ; | | | | | — T
-100 T T T T T T T T T
2439.141 2440.86
Frequency (MHz)
2M_HCH_2480MHz_Antl_NTNV
0 Ant: Ant1
CENT: 2480 MHz
Span: 1.716 MHz
RBW: 3 kHz
-10 A VBW: 10 kHz
Detector: Peak
TraceType: MAX Hold
| | AverageCount: 1
=00 4t o SweepPoint: 1001
| \ SweepTime: 181 ms
Sweep: Continue
| AverageType: RMS
_30 4
';AEZI(L‘?;Q 921 MH.
. z
— 401 -16.30 dBm
E
[ad]
e
~ -50
[
>
s
_60 4
_70 4
_80 4
_90 4
; ; ; | | | | | — Trace
-100 T T T T T T T T T
2479.142 2480.858

Frequency (MHz)

Page 17/ 28



Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2A0OM3-P73

4. Unwanted Emissions In Non-restricted Frequency Bands

4.1 Ref
4.1.1 Test Result
X Frequency Level of Reference
Mode Type (MHz) ANT (dBm)
2402 1 2.19
1M SISO 2440 1
2480 1 2.08
2402 1 181
2M SISO 2440 1
2480 1 181
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

4.1.2 Test Graph
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

2M_MCH_2440MHz_Antl_NTNV
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Annex for BLE

FCCID: 2A0OM3-P73

4.2 CSE

4.2.1 Test Result

Test Report No.:CTL2403293042-WF02

X

Frequency

Level of Reference

Limit

Mode Type (MHz) ANT (dBm) (dBm) Verdict
2402 1 2.36 -17.64 Pass
M SISO 2440 1 2.36 -17.64 Pass
2480 1 2.36 -17.64 Pass
2402 1 2.13 -17.87 Pass
2M SISO 2440 1 2.13 -17.87 Pass
2480 1 2.13 -17.87 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to

establish the reference level.
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Annex for BLE Test Report No.:CTL2403293042-WF02

FCCID: 2AOM3-P73

4.2.2 Test Graph
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Annex for BLE

FCCID: 2AOM3-P73

Test Report No.:CTL2403293042-WF02
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